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Manufacturer: Imexinsa, Nicaragua. 

Zion Tile Corporation. 
12002 S. W. 128"' Court, Suite 103 
Miami, FL 33 186 

Product: FL # 16057 
Alham bra Handmade Clay Tile 
Made in Nicaragua 

Referenced Quarter 

Technician: Angel Alvarez I 

Test Results: The tiles submitted meet the Florida Building Code (TAS-I 12-95) & A.S.T.M. C 67 
physical tests for : dimensional, transverse breaking strength, water absorption and permeability. 

, belief and professional opinion, the above data represent the actual 
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Roofing Industry 

Specimen 

Specimen #2 Ultimate Load: 493.5 Ibs. 

Office (305) 2564550 

Fax (866) 333-6988 
3 of5  

www.floridatec. net 
595 West 18 Street 

Hialeah, FL 3301 0 



Providing Solutions to t h e w  Roofing Industry 

~becimen #3 Ultimate Load: 445.6 lbs. 

Specimen #4 Ultimate Load: 388.6 lbs. 
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Specimen #5 Ultimate Load: 377.4 lbs. 

5 were suspended immersed in 
weight of unit (TYPICAL) - 

595 West 18 Street 

fiialeah, FL 33010 


